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Competences and guarantees

AT4 wireless is a testing laboratory accreditedtlisy National Accreditation Body (ENAC -Entidad Nawal de
Acreditacion), to perform the tests indicated ia @ertificate No. 51/LE 147.

AT4 wireless is a laboratory with a measurementifaéin compliance with the requirements of Seati®.948 of the
FCC rules and has been added to the list of feslivhose measurements data will be accepted jjuct@n with
applications for Certification under Parts 15 oraf8he Commission's Rules. Registration Numbe®262.

In order to assure the traceability to other natiand international laboratories, AT4 wireless hasalibration and
maintenance program for its measurement equipment.

AT4 wireless guarantees the reliability of the datasented in this report, which is the resulthef neasurements and
the tests performed to the item under test on #te dnd under the conditions stated on the repadititiis based on
the knowledge and technical facilities availabl&at wireless at the time of performance of the.tes

AT4 wireless is liable to the client for the maimémce of the confidentiality of all information aédd to the item
under test and the results of the test.

The results presented in this Test Report apply tinthe particular item under test establishethisa document.

IMPORTANT: No parts of this report may be reproduced or qliotgt of context, in any form or by any means,
except in full, without the previous written persi@n of AT4 wireless.

General conditions
1. This reportis only referred to the item thas badergone the test.

2. This report does not constitute or imply onadisn an approval of the product by the CertificatiBadies or
competent Authorities.

3. This document is only valid if complete; no jerteproduction can be made without previous emitpbermission of
AT4 wireless.

4. This test report cannot be used partially dulhfor publicity and/or promotional purposes watlt previous written
permission of AT4 wireless and the Accreditatiordi®s.

Uncertainty

Uncertainty (factor k=2) was calculated accordimghie AT4 wireless internal document PODTOO0O.

Usage of samples

Samples undergoing test have been selectethéglient

Sample S/01 is composed of the following elements:

Control N° Description Serial N°© Date of reception
48748D/002 Auto-radio with Bluetooth MD-5XR 0079166 2016-08-22

48748D/005 Harness - 2016-08-30
48748D/006 Ancillary test board --- 2016-11-24

1. Sample S/01 has undergone following test(s).
All tests indicated in appendix A.
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Test sample description
The test sample consists of an auto-radio with AWM/RUX-IN, USB & Bluetooth.

|dentification of the client
ELECTRONICA CLARION S.A. DE C.V.

Avenida Nueve Oriente No.3. Zona Industrial Valee@ro.
C.P. 76803. San Juan del Rio, Querétaro. México

Testing period
The performed test started 2617-01-30and finished 0r2017-02-09.

The tests have been performed at AT4 wireless.

Environmental conditions

In the control chamber, the following limits weretrexceeded during the test:

Temperature Min. :_15 °C
Max. = 35 °C
Relative humidity mg;_::2705(z2)
Shielding effectiveness > 100 dB
Electric insulation > 10 kKQ
Reference resistance to earth <1Q

In the semianechoic chamber, the following limitsrgvnot exceeded during the test.

Min. = 15 °C

Temperature Max. = 35 °C
00

Relative humidity m::x :2(;5/?%

Min. = 860 mbar

Air pressure Max. = 1060 mbar

Shielding effectiveness >100dB
Electric insulation >10 kQ
Reference resistance to earth <1Q

< +#4 dB at 10 m distance between item under tes$t an
receiver antenna, (30 MHz to 1000 MHz)

Field homogeneit More than 75% of illuminated surface is betweem® &
geneity dB (26 MHz to 1000 MHz).

Normal site attenuation (NSA)
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In the chamber for conducted measurements, thesfoly limits were not exceeded during the test:

Temperature Min. = 15°C
Max. = 35°C
Relative humidity Min. =20 %
Max. = 75 %
Air pressure Min. = 860 mbar
Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation > 10 kKQ
Reference resistance to earth <1Q

Remarks and comments

1: Used instrumentation:

Conducted Measurements

Last Cal. date Cal. due date

1. Spectrum analyser Agilent E4440A 2015/10 2017/10
2. Vector Signal Analyser Rohde & Schwarz FSQ8 2086 2018/06
3. DC power supply R&S NGPE 40/40 2014/11 2017/11

Radiated Measurements

Last Cal. date Cal. due date
Semianechoic Absorber Lined Chamber ETS FACT3

1. 200STP N.A. N.A.

2. BiconicalLog antenna ETS LINDGREN 3142E 2014/03 2017/03

3. Multi Device Controller EMCO 2090 N.A. N.A.
Double-ridge Guide Horn antenna 1-18 GHz

4. SCHWARZBECK BBHA 9120 D 2016/11 2019/11
Broadband Horn antenna 18-40 GHz

S SCHWARZBECK BBHA 9170 2014/03 2017/03

6. EMI Test Receiver R&S ESU 40 2016/03 2018/03

7. Spectrum analyser Rohde & Schwarz FSW50 2015/12 2017/12
RF pre-amplifier 10 MHz-6 GHz SCHWARZBECK

8. BBV9743 2016/04 2017/04

9. g{flg_r;-\?mpllfler 1-18 GHz Bonn Elektronik BLMA 2016/02 2018/02

10. RF pre-amplifier 18-40 GHz BONN ELEKTRONIK 2015/12 2017/12

BLMA 1840-1M
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Testing verdicts

D DEKRA

Not applicable ... : N/A
PSS ..ot : P
FAL. e : F
NOt MEASUIEA .....coiiiiiiiiiee ettt X N/M

1. BT EDR
FCC PART 15 PARAGRAPH VERDICT
NA| P | F [NM
FCC 15.247 Subclause (a) (1) 20 dB Bandwidth and Carri P
frequency separation
FCC 15.247 Subclause (a)(1)(iii) Number of hoppihgnnelg P
FCC 15.247 Subclause (a)(1)(iii) Time of occupafizyell P
Time)
FCC 15.247 Subclause (b) Maximum peaitput powe P
and antenna gain
FCC 15.247 Subclause (d) Emission limitations P
conducted (Transmitter)
FCC 15.247 Subclause (d) Emission limitations riadip P
(Transmitter)
Report No: (NIE)
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Appendix A — Test result “Bluetooth EDR”
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TEST CONDITIONS
Power supply (V):
Viom= 14.0 Vdc
Vimax= N/A
Vimin = N/A

The subscripts nom, min and max indicate voltagedenditions (nominal, minimum and maximum resped,
as declared by the applicant).

Type of power supply = DC Voltage from externalteat
Type of antenna = Multilayer Chip Antenna (1.0 dBi)

TEST FREQUENCIES:
Lowest channel: 2402 MHz
Middle channel: 2441 MHz
Highest channel: 2480 MHz

CONDUCTED MEASUREMENTS

The equipment under test was set up in a shieloeoh )and it is connected to the spectrum analyzeigus low
loss cable. The reading in the spectrum analyzesri®cted taking into account the cable loss.

SPECTRUM
EUT ANALYZER

The DC supply voltage is applied using an extecalibrated power supply.

RADIATED MEASUREMENTS

All radiated tests were performed in a semi-anexbbamber. The measurement antenna is situatedisteace of

3 m for the frequency range 30 MHz-1000 MHz (30 MHIO0 MHz Bilog antenna) and at a distance of 1m fo
the frequency range 1 GHz-25 GHz (1 GHz-18 GHz Dmuitlge horn antenna and 18 GHz-40 GHz horn
antenna).

For radiated emissions in the range 1 GHz-25 GHrithperformed at a distance closer than the pedistance,
an inverse proportionality factor of 20 dB per d#ads used to normalize the measured data for rditierg
compliance.

The equipment under test was set up on a non-ctuwdydatform above the ground plane and the sdnaand
orientation was varied to find the maximum radiag¢edssion.

It was also rotated 360° and the antenna heightwaded from 1 to 4 meters to find the maximum abeli
emission.
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Measurements were made in both horizontal andcadplanes of polarization.

Radiated measurements setup f <1 GHz

ANECHOIC CHAMBER

360°Rotating
Table

Measuring
Antenna

‘ ‘ | 3 m distance

-~

AntennaMast
| (Antennaheight variation: 1-4 m)

Spectrum analyser

Shielded Control RoomFor
Radiated Measurements

Radiated measurements setup f > 1 GHz

VWWWWAWWAWVAWWWWY

Preamplifier Host stiing
EUT

(] < 2 B
1 m distance

Spectrum
analyser

Shielded control room for
radiated measurements
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D DEKRA

FCC Section 15.247 Subclause (a) (1). 20 dB Bandwicand Carrier frequency separation

SPECIFICATION

Frequency hopping systems shall have hopping clhaanger frequencies separated by a minimum dfti25

or the 20 dB bandwidth of the hopping channel, Weier is greater. Alternatively, frequency hopping
systems operating in the 2400-2483.5 MHz band mee thopping channel carrier frequencies that are
separated by 25 kHz or two-thirds of the 20 dB kadth of the hopping channel, whichever is greater,

provided the systems operate with an output poweagreater than 125 mw.

RESULTS
(See next plots)
Modulation: GFSK

Lowest frequency Middle frequency| Highest frequency
2402 MHz 2441 MHz 2480 MHz
20 dB Spectrum bandwidth (kHz 944.14 937.50 938.40
Measurement uncertainty (kHz) <+18.00

Modulation:11/4-DQPSK (2Mbps)

Lowest frequency

Middle frequency

Highest frequency

2402 MHz 2441 MHz 2480 MHz
20 dB Spectrum bandwidth (kHz 1264.42 1259.61 1458
Measurement uncertainty (kHz) <+18.00

Modulation: 8-DPSK (3Mbps)

Lowest frequency| Middle frequency| Highest frequency
2402 MHz 2441 MHz 2480 MHz
20 dB Spectrum bandwidth (kHz 1278.84 1283.65 1883
Measurement uncertainty (kHz) <+18.00
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Modulation: GFSK
20 dB BANDWIDTH. Lowest Channel: 2402 MHz.

® RBW 30 kHz Delta 1 [T1 ]
VBW 300 kHz —-0.86 dB
Ref 5 dBm Att 10 dB SWT 45 ms 944.138461537 kHz
Offget 0. dB OBW873.300000000 kHz
-0 METRET T T T

-24.34 dBm
2.40153%462 GHz
A

--10 {\/\r Temp |1 [T1 OBW]
-20.83 dBm
131[\/ \ﬁ\ 2.401557800 GHz

[--20

D1 -21.72 dBm ~ Temp FRT—OR

-22.75 dBm
-402437100 GHz

S \ A

il
ho

¥

=
rs

--60

-70

--90

Center 2.402 GHz 300 kHz/ Span 3 MHz

20 dB BANDWIDTH Middle Channel: 2441 MHz.

® RBW 30 kHz Delta 1 [T1 ]
VBW 300 kHz -58.26 dB
Ref 5 dBm Att 10 dB SWT 45 ms 937.499999997 kHz
Offget 0. dB OBW8§9.400000000 kHz
-0 METRET T T T

-24.97 dBm
2.440534662 GHz
e /\/A' Temp |1 [T1 OBW]
= \.\/‘4 -3q.68 dBm
-20 /\/ \/\ 2.%40541000 GHz
rr

et

D1 -21.45 dEm N YA E— 1 onw
v T2 -29%.18 dBm
T1 o

2.44141(0400 GHz

no
ol \«”\W

ey
g

--60
F-70
--80 T
A
-90
Center 2.441 GHz 300 kHz/ Span 3 MHz
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20 dB BANDWIDTH Highest Channel: 2480 MHz.

® RBW 30 kHz Delta 1 [T1 ]
VBW 300 kHz —-0.15 dB
Ref 5 dBm Att 10 dB SWT 45 ms 938.399999990 kHz
Offget 0. dB OBW871.500000000 kHz
-0 METRET T T TT T

-224.99 dBm
2.479537562 GHz
[F-10 ,\{ Termp [T [T1 OBW]

Tlr\/

A 2.479557500 GHz
[--20 Y
D1 -22.7 dBm ~ \on Temp |2 [T1 OBUI

A
-23.53 dBm
-s0 2.480429000 GHz

LY
v V\W

--60

-70

F-80

--90

Center 2.48 GHz 300 kHz/ Span 3 MHz

Carrier frequency separation

® RBW 300 kHz Marker 1 [T1 ]
VBW 300 kHz -1.42 dBm
Ref 10 dBm Att 35 dB SWT 5 ms 2.443992000 GHz
10 Offget 0.8 dB Deltd 1 [T1 ]
.11 dB
Lo 1 1 11.017641026 MHz
/\,_,\ /v!,\
T
B Y \Y \Yj v Y v Y Vv
-20
--30
-40
l--50
--60
--70
-850
-20
Start 2.438 GHz 800 kHz/ Stop 2.446 GHz

The hopping channel carrier frequencies are segghtat a minimum of the two-thirds of the 20 dB batiutih
of the hopping channel.

Verdict: PASS
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Modulation: TI/4-DQPSK
20 dB BANDWIDTH.

AT4@

WiReLESS

a DEKRA company

Lowest Channel: 2402 MHz.

® RBW 30 kHz Delta 1 [T1 ]
VBW 300 kHz -0.21 dB
Ref 5 dBm Att 10 dB SWT 15 ms 1.264423077 MHz
Offget 0.8 dB OBW |[1.17600Q000 MHz
-0 )= = i N A I
-24.05 dBm
\q [\ 2.40137(4192 GHz
--10 A
\/\/\1\\/ [¥al \-M Temp |1 [TL OBW]
-29.51 aBm
L i 2.401409000 GHz
¢ 3 YT Tenp |2 [TL oHW
D1 -23.78 dBm
-224.73 dBm
| 50 // \\ 2.402585000 GHz
--40

F-50

JJ“\%

e

F-60

I--70

--80

--90

Center

20 dB BANDWIDTH

2.402 GHz

300 kHz/

Middle Channel: 2441 MHz.

Span 3 MHz

<§§> RBW 30 kHz Delta 1 [T1
VBW 300 kHz -0.24 dB
Ref 5 dBm Att 10 dB SWT 15 ms 1.259615385 MHz
Offget 0.4 dB oBW [1.173004000 MHz
=0 TETRET T LTI
-24.48 dBm
xh n 2.44037§192 GHz
[-10 "\,\J/ W Terp [T [T1T OFW]
-24.79 asm
20 r i 2.440413000 GHz
5” Y7l Temp |2 [T1 ofw)
Dl -24.%4 dBm/J ,\ 4= 35
. 2.441584000 GHz
B /»// \\J\V
=50 /W/ny/’\ﬁj JJ/\MA*\N Ao,
60
-70
80
-90
Center 2.441 GHz 300 kHz/ Span 3 MHz

D DEKRA
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20 dB BANDWIDTH Highest Channel: 2480 MHz.

® RBW 30 kHz Delta 1 [T1 ]
VBW 300 kHz -0.34 dB
Ref 5 dBm Attt 10 dB SWT 15 ms 1.258423077 MHz
Offget 0.8 dB OBW |1.173000000 MHz

-0 METRET T T TT 1
-25.08 dBm
-479374192 GHz

\q
[F-10 Temp [T [T1 OBW]

ANV S
T .479414000 GHz
--20

\;l Temp |2 [Tl OBW]

)

)

D1 -24.%2 dBm

\LH

—Z3- dBm
I -30 ‘\ 2.4805849000 GHz

/ \
e well |,

VY

--60

-70

--80

--90
Center 2.48 GHz 300 kHz/ Span 3 MHz

Carrier frequency separation
® RBW 300 kHz Delta 1 [T1 ]
VBW 300 kHz 0.04 dB
Ref 5 dBm ALt 10 dB SWT 5 ms —1.004820513 MHz
Offget 0. dB Markgr 1 [T1]]

-0 T T =53. o9 dBm

10

F-20

F-30

F-40

-50

--60

-70

--80

-90
Center 2.442 GHz 800 kHz/ Span 8 MHz

The hopping channel carrier frequencies are segghtat a minimum of the two-thirds of the 20 dB batiuih
of the hopping channel

Verdict: PASS
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Modulation: 8-DPSK
20 dB BANDWIDTH Lowest Channel: 2402 MHz.

® RBW 30 kHz Delta 1 [T1 ]
VBW 300 kHz -0.1l6 dB
Ref 5 dBm Att 10 dB SWT 15 ms 1.278846154 MHz
Offget 0. dB OBW |1.167000000 MHz
-0 TETRET T T TT

-23.83 dBm

/\ \v\ /\ 2.401354769 GHz

H-10 ,,\J V—w 1% L\‘/ Temp |1 [T1 OBW]

[ -20.59 dBm
3fﬂfrﬁv v 2.401421000 GHz

--20 T
Temp |2 T1 OBW
D1 -23.¢68 dbm W il L !

-21.23 dBm

/ .402588000 GHz

:: ] \ |
\’\\J\/ﬁwﬁ/ \\M/ \\nwVM/

ElA

”’)r’; ™
N

=50

--60

=70

--80

-20

Center 2.402 GHz 300 kHz/ Span 3 MHz

20 dB BANDWIDTH Middle Channel: 2441 MHz.

<§§> RBW 30 kHz Delta 1 [T1
VBW 300 kHz -0.19 de
Ref 5 dBm Attt 10 dB SWT 15 ms 1.283653846 MHz
Offget O. dB OBW |1.164000000 MHz
-0 METRET T T T

-24.53 dBm
/\ \M [\ 2.440358769 GHz
F-10 RV L\j Temp |1 [T1 OBW]
~20.95 dBm
T 12 2.440421000 GHz
--20 T -
- 1l Temp |2 [T1 OBW]
Dl -24.17 dBm/ \ 1o aEm

} [ Vo
W“’J \W/\ J

Xhﬁ\oj"\/ A

--60

<=
A

-70

--80

-90

Center 2.441 GHz 300 kHz/ Span 3 MHz
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20 dB BANDWIDTH Highest Channel: 2480 MHz.

® RBW 30 kHz Delta 1 [T1 ]

VBW 300 kHz ~0.44 dB
Ref 5 dBm Att 10 dB SWT 15 ms 1.283653846 MHz
Offdet 0.8 dB OBW [1.161004000 MHz

-0 Markgr t [ TX |71
~24.95 dBm
N \\ {\ 2.479356962 GHz

[F-10 V\J W AW} Temp [T [T1 OBW]
qfﬂffﬂv 12 2.479421000 GHz

20 1 1 Temp |2 [T1 OBW]
D1 -24.%2 dBm W s B
/ \ 2.480582000 GHz

[ \
o AN

--60

--70

--80

-90

Center 2.48 GHz 300 kHz/ Span 3 MHz

Carrier frequency separation

® RBW 300 kHz Delta 1 [T1 ]
VBW 300 kHz —-0.02 dB
Ref 5 dBm Att 10 dB SWT 5 ms 1.008000000 MHz
Offget 0. dB Markgr 1 [T1]]
-0 T T =g 64 oBm
10
F-20
-30
-40
—-50
-—-60
--70
-—-80
—-90
Start 2.438 GHz 800 kHz/ Stop 2.446 GHz

The hopping channel carrier frequencies are segghfat a minimum of the two-thirds of the 20 dB baiutih of
the hopping channel.

Verdict: PASS
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FCC Section 15.247 Subclause (a) (1) (iii). Numbef hopping channels

SPECIFICATION
Frequency hopping system in the 2400-2483.5 MHzIsdnall use at least 15 channels.

RESULTS
The number of hopping channels is 79 for all thmeeles (see next plots).

Modulation: GFSK

® RBW 300 kHz Marker 1 [T1 ]
VBW 500 kHz -1.41 dBm
Ref 10 dBm Att 35 dB SWT 5 ms 2.402030423 GHz
10 Offget 0.8 dB Markgr 2 [T1]]
-1.61 dBm
p 2.440068885 GHz

—
I

RPN VLR

/VII LA I A A A I B B B S A T 14 L /A E E
——-20

-—-60

70

——-80

-90

Center 2.4195 GHz 4.3 MHz/ Span 43 MHz

Number of hopping frequencies: 39
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® RBW 3200 kHz Marker 2 [T1 ]
VBW 500 kHz -2.14 dBm
Ref 10 dBm ALt 35 dB SWT 5 ms 2.480049654 GHz

10 Offset 0.5 dB Markgr 1 [T1]]
-1.48 dBm

2.441009333 CHz

A W\ﬂﬂﬂﬂ\

<
H
el

EW|

7 U

—-20

-—-30

-—-50

[-—-60

L -70

-850

-90

Center 2.461 GH=z 4.4 MHz/ Span 44 MHz

Number of hopping frequencies: 40

Total number of hopping frequencies: 79

Verdict: PASS
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Modulation: TI/4-DQPSK

®

Ref 10 dBm Attt

AT4@

WiReLESS
a DEKRA company

RBW 300 kHz
VBW 500 kHz
35 dB SWT 5 ms

D DEKRA

Marker 2 [T1 ]

-4.13 dBm
2.440062269 GH=z

10 Cffset 0.3 dB

Marle

r 1 [T1]]
-3.81 dBm
2.402023808 GH=zZ

<[r
a
L]

EW

AV

-—-10

F—-20

30{\/
——-40

-50

——60

70

——-80

=90

Center 2.4195 GHz

Number of hopping frequencies: 39

4.3 MHz/

Span 43 MHz
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® RBW 300 kHz Marker 1 [T1
VBW 500 kHz -4

1

D DEKRA

.08 dBm
Ref 10 dBm Attt 35 dB SWIT 5 ms z.441050513 GHz
10 Offset 0.8 dB Markgr 2 [T1|]
-4.81 dBm
o 2.4800430328 GH=z
1 2
VAV VA VYAV AV AR
—-10 \
—-20 \
—-30 LJ\
—-40 \
—-50
—-60
L-70
—-80
-90
Start 2.439 GHz 4.4 MHz/ Stop 2.483 GH=z

Number of hopping frequencies: 40

Total number of hopping frequencies: 79

Verdict: PASS
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Modulation: 8-DPSK

® RBW 300 kHz Marker 2 [T1 ]
VBW 500 kHz -4.28 dBm
Ref 10 dBm Att 35 dB SWT 5 ms 2.440062269 GHz
10 Offget 0.8 dB Markgr 1 [T1]]
-3.82 dBm
Z2.402023808 GHz
o .
¥ v
VNV A AW A A A
--10 /
-20
—BOJ
40
0
[--60
70
--80
-90
Center 2.4195 GHz 4.3 MHz/ Span 43 MHz

Number of hopping frequencies: 39
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AT4©@ B DEKRA

WiReLESS

a DEKRA company

® RBW 3200 kHz Marker 1 [T1 ]
VBW 500 kHz -4 .40 dBm
Ref 10 dBm ATt 35 dB SWT 5 m= 2.441050513 GH=z
10 Cffset 0.9 dB Markgr 2 [T1]]
-4 .80 dBm
o 2.480043038 GCH=z
1 z
VYAV VAR VIS AN
-10
--20 \
--30 \M
-—-40 \1
--50
-60
L-70
—-30
-90

Start 2.439 GHz

Number of hopping frequencies: 40

Total number of hopping frequencies: 79

Verdict: PASS

4.4 MHzZ/

Stop 2.483

GHz
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FCC Section 15.247 Subclause (a) (1) (iii). Time otcupancy (Dwell Time)

SPECIFICATION

The average time of occupancy on any channel sbalbe greater than 0.4 seconds (400 ms) withieriagh
of 0.4 seconds multiplied by the number of hopgihgnnels employed = 0.4 x 79= 31.6 seconds.

RESULTS

Modulation: GFSK
1. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE 1B1.

- Tx-time per hop = 398.2 us (see next plot).

® RBW 1 MHz Delta 1 [T1 ]
VBW 3 MHz 0.32 dB
Ref 10 dBm ATt 35 dB SWT 500 us 398.237179 nps
10 Offget 0.8 dB Markgr 1 [T1]]
-4.29 dBm

]

5.978154 ps

-
oy
., /

-—30 /

F—-¢60

70

——-80

-S0

Center 2.441 GHz 50 ps/
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- Number of hops over a period of 1 second = 10 iséeplot).

@ RBW 100 kHz
VEW 300 kHz

Ref 10 dBm Attt 35 dB SWr 1 =

D DEKRA

10 Offset 0.3 de

oy
—-20
—-30

—-70

~—-80

-90

Center 2.441 GHz 100 ms/

Number of hops in the period specified in the regaents = (10 hops) x (31.6 s/ 1 s) = 316 hops.

Averaging time of occupancy =398.2 us x 316 hofi25.83 ms per 31.6 seconds.

Measurement uncertainty (%)

<+3.51

Verdict: PASS
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2. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE HS.

- Tx-time per hop = 1.638 ms (see next plot).

® RBW 1 MHz Delta 1 [T1 ]
VBW 3 MHz -0.22 dB

Ref 10 dBm Att 35 dB SWT 2.3 ms 1.638042 ms
10 Offget 0. dB Markgr 1 [T1
-1.33 dBm
L, z $0.809000 us
1
-10

F-20

F-30

—-70

F-80

-90

Center 2.441 GHz 230 ps/

- Number of hops over a period of 3 seconds = 15r{egtplot).

® RBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 35 dB SWT 3 s

10 Offget 0. dB

a0

fWL b WMJ«' MLW

[--60

--70

--80

-90

Center 2.441 GHz 300 ms/

Number of hops in the period specified in the regaents = (15 hops) x (31.6 s/ 3 s) = 158 hops.
Averaging time of occupancy = 1.638 ms x 158 ho258.80 ms per 31.6 seconds.

Measurement uncertainty (%) <+3.51
Verdict: PASS
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3. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE I85.

- Tx-time per hop = 2.907 ms (see next plot).

RBW 1 MHz Delta 1 [Tl ]
*VBW 3 MHz -0.47 dB
Ref 10 dBm Att 35 dB SWT 4 ms 2.907597 ms
10 Offset 0. dB Markgr 1 [T1]]
-1.40 dBm
Lo 1 1 10.80¢000 us |EM
SGL
B
e
-10
LVL
--20
F-30
—46 e e e

--60

-70

--80

-90

Center 2.441 GHz 400 ups/

- Number of hops over a period of 3 seconds = 10r{egeplot).

RBW 100 kHz
*VBW 300 kHz
Ref 10 dBm Att 35 dB SWT 3 s

10 Offset 0.g dB

SGL

=3
o
*

CLRWR]
--10

--20

--30

et el

--60

I--70

80

-90

Center 2.441 GHz 300 ms/

Number of hops in the period specified in the resmients = (10 hops) x (31.6 s/ 3 s) = 105.33 hops.
Averaging time of occupancy = 2.907 ms x 105.33sw306.20 ms per 31.6 seconds.

Measurement uncertainty (%) <+3.51
Verdict: PASS
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Modulation: m/4-DQPSK
1. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE-RH1.

- Tx-time per hop =409.1 us (see next plot).

RBW 1 MHz Delta 1 [T1 ]
VBW 3 MHz -1.39 dB
Ref 10 dBm Att 35 dB SWT 500 us 409.057692 us
10 Offsget 0. dB Markgr 1 [T1|(]
—-4.09 dBm
10.974359 us
o T

e
L

1

.

--30

\
|
|
|

-90

Center 2.441 GHz 50 us/

- Number of hops over a period of 1 second =10 (s&éepiot).

RBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 35 dB SWT 1 s
10 Offsget 0. dB

=0

--10

F-20

--30

P

o AMMM
—-60

-70

--80

-90

Center 2.441 GHz 100 ms/

D DEKRA

Number of hops in the period specified in the resjaients = (10 hops) x (31.6 s/ 1 s) = 316 hops.
Averaging time of occupancy =409.1 ps x 316 hop2%.28 ms per 31.6 seconds.

Measurement uncertainty (%)

<+3.51

Verdict: PASS
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2. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE-RHS3.

- Tx-time per hop =1.659 ms (see next plot).

RBW 1 MHz Delta 1 [T1 ]
VBW 3 MHz -1.23 dB
Ref 10 dBm Att 35 dB SWT 2 ms 1.658974 ms
10 Offset 0. dB Markgr 1 [T1]]
—-4.39 dBm
Lo 12.574923 us
1
1
NIV -~ T e W T A A A
-10

-20

--30

4 aola
4 T 40P

e

--60

l--70

--80

-30

Center 2.441 GHz 200 nps/

- Number of hops over a period of 3 seconds = 15r{e&eplot).

® RBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 35 dB SWT 3 s

10 Offset 0.8 dB

L,

F-20

--30

I--70

--80

-390

Center 2.441 GHz 300 ms/

D DEKRA

Number of hops in the period specified in the regaents = (15 hops) x (31.6 s/ 3 s) =158 hops.

Averaging time of occupancy = 1.659 ms x 158 ho@62.12 ms per 31.6 seconds.

Measurement uncertainty (%) <+3.51

Verdict: PASS
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3. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE-RH5.

- Tx-time per hop = 2.912 ms (see next plot).

@

WireLESS
a DEKRA company

REW 1 MHz Delta 1 [TI

VBW 3 MHz -0.76 dB
Ref 10 dBm Att 35 dB SWT 4 ms 2.912205 ms
10 Offset 0.8 dB Markgr 1 [Tl

-4.09 dBm
Lo . 8.500000 us
2 N A At AP A AV UANN A AN A VN A AR AN i e
e

--10
--20
--30
--50
--60
I--70
-80
-90
Center 2.441 GHz 400 ps/

- Number of hops over a period of 3 seconds =10r{egtplot).

RBW 100 kHz
VBW 300 kHz
Ref 10 dBm Att 35 dB SWT 3 s

10 Offset 0.8 dB

-

B eSSl St (v

I--70

--80

-390

Center 2.441 GHz 300 ms/

D DEKRA

Number of hops in the period specified in the regaents = (10 hops) x (31.6 s/ 3 s) =105.33 hops.

Averaging time of occupancy = 2.912 ms x 105.33shw806.73 ms per 31.6 seconds.

Measurement uncertainty (%)

<+3.51

Verdict: PASS
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Modulation: 8-DPSK
1. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE-BH1.

- Tx-time per hop = 409.1 us (see next plot).

RBW 1 MHz Delta 1 [T1 ]

VBW 3 MHz -1.51 dB
Ref 10 dBm ALt 35 dB SWT 500 us 409.057692 us
10 Offsget 0. dB Markegr 1 [T1]]

—4.06 dBm

10.974359 us

T “MWWWWMMWWWW\
) \
| |
|

i

—eo1

-90

Center 2.441 GHz 50 ups/

- Number of hops over a period of 1 second = 10 iseéplot).

RBW 100 kHz
VBW 300 kHz
Ref 10 dBm Att 35 dB SWT 1 s

10 Offget 0.8 dB

L,

-30

R e ot L e

-90

Center 2.441 GHz 100 ms/

Number of hops in the period specified in the resjaents = (10 hops) x (31.6 s/ 1 s) =316 hops.
Averaging time of occupancy = 409.1 us x 316 hoi2%:27 ms per 31.6 seconds.

Measurement uncertainty (%) <+3.51
Verdict: PASS
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2. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE-BH3.

- Tx-time per hop = 1.659 ms (see next plot).

RBW 1 MHz Delta 1 [Tl ]
VBW 3 MHz -1.70 dB
Ref 10 dBm Att 35 dB SWT 2 ms 1.658974 ms
10 Offget 0.§ dB Markdr 1 [TIP
—-4.29 dBm
Lo 12.574923 us
-
1
ro A A A A A AR A b oW
-10
--20
-30
=60
-70
--80
-90
Center 2.441 GHz 200 ps/

- Number of hops over a period of 3 seconds = 15r{egtplot).

RBW 100 kHz
VBW 300 kHz
Ref 10 dBm Att 35 dB SWT 3 s

10 Offget 0.8 dB

== |,

--70

-390

Center 2.441 GHz 300 ms/

Number of hops in the period specified in the regaents = (15 hops) x (31.6 s/ 3 s) = 158 hops.
Averaging time of occupancy = 1.659 ms x 158 ho@62.12 ms per 31.6 seconds.

Measurement uncertainty (%) <+3.51
Verdict: PASS
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3. TIME OF OCCUPANCY (DWELL TIME) FOR PACKET TYPE-BH5.

- Tx-time per hop =2.912 ms (see next plot).

RBW 1 MHz Delta 1 [T1 ]
VBW 3 MHz -1.16 dB
Ref 10 dBm Att 35 dB SWT 4 ms -912205 ms
10 Offsget 0. dB Markgr 1 [T1/(]
-4.20 dBm
o 5.500000 us
: 1
WA B P a A A )
-10

F-20

-30

it s

--60

I--70

--80

-390

Center 2.441 GHz 400 us/

- Number of hops over a period of 3 seconds = 10r{egtplot).

RBW 100 kHz
VBW 300 kHz
Ref 10 dBm Att 35 dB SWT 3 s

10 Offset 0.8 dB

],

jWWMWMMW

--60

--70

-80

-90

Center 2.441 GHz 300 ms/

Number of hops in the period specified in the regaents = (10 hops) x (31.6 s/ 3 s) = 105.33 hops.
Averaging time of occupancy = 2.912 ms x 105.33shw@06.73 ms per 31.6 seconds.

Measurement uncertainty (%) <+3.51

Verdict: PASS
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FCC Section 15.247 Subclause (b). Maximum peak outppower and antenna gain

SPECIFICATION

For frequency hopping systems operating in the 248B.5 MHz band employing at least 75 hopping
channels: 1 watt (30 dBm).

MAXIMUM OUTPUT POWER. See next plots.
Declared maximum antenna gain: 1.0 dBi.

The EIRP power (dBm) is calculated by adding thelated maximum antenna gain to the measured cosdiuct
power.

Modulation: GFSK

Lowest frequency Middle frequency| Highest frequency
2402 MHz 2441 MHz 2480 MHz
Maximum peak power (dBm) -1.11 -1.53 -1.94
Maximum EIRP power (dBm) -0.11 -0.53 -0.94
Measurement uncertainty (dB) <+0.66

Modulation:I1/4-DQPSK (2Mbps)

Lowest frequency| Middle frequency| Highest frequency
2402 MHz 2441 MHz 2480 MHz
Maximum peak power (dBm) -3.16 -3.35 -3.89
Maximum EIRP power (dBm) -2.16 -2.35 -2.89
Measurement uncertainty (dB) <+0.66

Modulation: 8-DPSK (3Mbps)

Lowest frequency| Middle frequency| Highest frequency
2402 MHz 2441 MHz 2480 MHz
Maximum peak power (dBm) -2.87 -3.07 -3.60
Maximum EIRP power (dBm) -1.87 -2.07 -2.60
Measurement uncertainty (dB) <+0.66

The maximum directional gain of the antenna is thas 6 dBi and therefore the maximum output poisarot
required to be reduced from the stated values.

Verdict: PASS
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PEAK OUTPUT POWER (CONDUCTED).

D DEKRA

Modulation: GFSK Lowest Channel: 2402 MHz.
® RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz -1.11 dBm
Ref 10 dBm Att 35 dB SWT 5 ms 2.401880000 GHz
10 Offget 0.4 dB
1
= ,a—F’—’__z‘*__“—‘ﬂ—__
] I
- / \
-20
--30
-40
-50
60
--70
80
-90
Center 2.402 GHz 1 MHz/ Span 10 MHz
Modulation: GFSK Middle Channel: 2441 MHz.
® RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz ~1.53 dem
Ref 10 dBm Att 35 dB SWT 5 ms 2.440850000 GHz
10 Offget 0.4 dB
1
Lo v
r—'_'_'_m_ﬁh
L] T
-10
20 /////f///
l--30
--a0
-50
-60
--70
g0
-90
Center 2.441 GHz 1 MHzZ/ Span 10 MHz
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PEAK OUTPUT POWER (CONDUCTED).
Modulation: GFSK Highest Channel: 2480 MHz.

D DEKRA

® RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz —1.94 dBm
Ref 10 dBm Att 35 dB SWT 5 ms 2.480020000 GHz
10 Offget 0. dB
I
o 2
I e
] T
--10
. /
F-30
-40
--50
--60
-70
-—80
-90
Center 2.48 GHz 1 MHz/ Span 10 MHz
Modulation:T1/4-DQPSK Lowest Channel: 2402 MHz
® RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz -3.16 dBm
Ref 10 dBm ALt 35 dB SWT 5 ms 2.402110000 GHz
10 Offset 0.8 dB
o 1
_,—f—'_'_‘g\
/— ‘“\
-
:}/
--30
-—40
-—-50
-—60
70
--80
-90
Center 2.402 GHz 1 MHz/ Span 10 MHz
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AT4 wireless, S.A.U. %

Parque Tecnoldgico de Andalucia, )
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WineLess
www.atdwireless.com - C.I.F. A29 507 456

pany

PEAK OUTPUT POWER (CONDUCTED)
Modulation:I1/4-DQPSK Middle Channel: 2441 MHz.

® RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz -3.35 dBm

Ref 10 dBm Att 35 dB SWT 5 ms

2.440970000 GHz

10 Offset 0. dB

L

T

F-20

-30

-40

--50
--60
l--70
—-80
-90
Center 2.441 GHz 1 MHz/ Span 10 MHz
Modulation:I1/4-DQPSK Highest Channel: 2480 MHz.
® RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz —3.89 dBm
Ref 10 dBm ALt 35 dB SWT 5 ms 2.479870000 GHz

10 Offget 0. dB

—-10

F-20

F-30

-40

F-50

--60

=70

-80

-90

Center 2.48 GHz 1 MHz/

Span 10 MHz

D DEKRA
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AT4 wireless, S.A.U. %

Parque Tecnoldgico de Andalucia, )
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WineLess
www.atdwireless.com - C.I.F. A29 507 456

pany

PEAK OUTPUT POWER (CONDUCTED).

Modulation: 8-DPSK Lowest Channel: 2402 MHz
® RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz —2.87 dBm
Ref 10 dBm Att 35 dB SWT 5 ms 2.401900000 GHz
10 offget 0.8 dB
o |
__.——'_'_'4'%"\
1 P
&= ] T
-10
:;jj,/,// \\\\\\\\\
30
-0
-50
-¢0
--70
-s0
-90
Center 2.402 GHz 1 MHz/ Span 10 MHz

Modulation: 8-DPSK Middle Channel: 2441 MHz.

® RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz -3.07 dBm
Ref 10 dBm Att 35 dB SWT 5 ms 2.440900000 GHz
10 Offget 0.8 dB
o 1
||
— ~—
--10
7 \
F-30
F-40
F-50
F-60
70
--80
-90
Center 2.441 GHz 1 MHz/ Span 10 MHz

D DEKRA
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AT4 wireless, S.A.U. %

Parque Tecnoldgico de Andalucia, @
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Mélaga - Espafia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

PEAK OUTPUT POWER (CONDUCTED).
Modulation: 8-DPSK Highest Channel: 2480 MHz.

® RBW 3 MHz Marker 1 [T1 ]
VBW 10 MHz —-3.60 dBm

Ref 10 dBm Attt 35 dB SWT 5 ms

2.479820000 GHz

10 Offset 0. dB

i
\
J

VI
--10

F-20

F-30

-40

—-50

--60

=70

-80

-90

Center 2.48 GHz 1 MHz/

Span 10 MHz

D DEKRA
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AT4 wireless, S.A.U.
Parque Tecnolégico de Andalucia, 07 D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espaia

FCC Section 15.247 Subclause (d) . Band-edge comaplie of conducted emissions (Transmitter)

SPECIFICATION
Emissions outside the frequency band in whichkentional radiator is operating shall be at I2@stB below the
highest level of the desired power.

RESULTS:
Modulation: GFSK

1. LOW FREQUENCY SECTION 2402 MHz (HOPPING OFF)eSext plot.

® RBW 100 KkHz Delta 1 [T1 ]
VBW 300 KkHz -36.71 dB
Ref 10 dBm Att 35 dB SWT 10 ms —2.473076923 MHzZ

10 Offget 0.8 dB Markgr 1 [T1|]
-1.53 dBm

l>.401994308 GHz

L

F-20 1 1

D1 -21.%3 dBm
L]
1
L 40 #
ST LM

:"1745,\/\»40 st A, A A gl A hidasstid” M
F-60
70
--80
Fl
-90
Center 2.3975 GHz 1.5 MHz/ Span 15 MHz

Verdict: PASS
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espaia
www.atdwireless.com - C.I.F. A29 507 456

O

WiReLESS

AT

a DEKRA company

2. HIGH FREQUENCY SECTION 2480 MHz (HOPPING OFFgehext plot.

Ref 10 dBm

RBW 100 kHz
VBW 300 kHz

35 dB SWT 10 ms

Delta 1 [T1 ]

—-44.75 dB

4.017500000 MHz

10 Offset 0. dB

Markgr 1 [T1]]

2.479993000 GHz

-4.17 dBm

[,

--20

D1 -22.17 dBm /

|--50
NIRRT JILM
PN

|--60

|--70

-390

Fl

Start 2.475 GHz

Verdict: PASS

1.5 MHz/

3. LOW FREQUENCY SECTION (HOPPING ON). See nextplo

Ref 10 dBm

RBW 100 KkHz
VBW 300 kHz

35 dB SWT 10 ms

Stop 2.49 GHz

Delta 1 [T1 ]

-37.38 dB

—2.521153846 MHz

10 Offset 0. dB

Marksg

r 1 [T1]]
-4.08 d
l2.401994308

b

[

J

YA
;

-10
-20
D1 -22.(05 dBm
--30
-40

ATTLIONLY P VIV CTRREL TR PR Y

70

-90

Fl

Center 2.3975 GHz

Verdict: PASS

1.5 MHz/

Span 15 MHz

D DEKRA
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espaia
www.atdwireless.com - C.I.F. A29 507 456

AT

O

WireLESS

a DEKRA company

4. HIGH FREQUENCY SECTION (HOPPING ON). See nextpl

Verdict: PASS

®

Ref 10 dBm Att 35 dB

RBW 100 kHz
VBW 300 kHz
SWT 10 ms

Delta 1 [T1 ]

-45.03 dB
4.053653846 MHz

10 Offset 0. dB

Marksg

r 1 [T1]]
-24.50 dBm
2.47998(0000 GHz

JUA AN
v

F-20

D1 -22. dBm \

F-50

--60
-70
F-80
Fl
=90
Center 2.4825 GHz 1.5 MHz/ Span 15 MHz

D DEKRA

Measurement uncertainty (dB)

<+0.66
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AT4 wireless, S.A.U. %

Parque Tecnoldgico de Andalucia, @
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Mélaga - Espafia WireLess
www.at4wireless.com - C.I.F. A29 507 456 a DEKRA company

Modulation: TI/4-DQPSK
1. LOW FREQUENCY SECTION 2402 MHz (HOPPING OFF)eS®xt plot.

<§§> RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -42.82 dB
Ref 10 dBm Att 35 dB SWT 10 ms —-2.01%230769 MHz
10 Offset 0. dB Markgr 1 [T1]]
—-4.19 dBm

2.402000000 GHz
v
--10

i

-20
D1 -24.19 dBm

--30

-40

wlw/ :
|50
T T Y Y R TIT CTT R AT RV VINTY. o

--60

k“\—\
=]
3

l--70

--80

Fl

-30

Center 2.3975 GHz 1.5 MHz/ Span 15 MHz

Verdict: PASS

2. HIGH FREQUENCY SECTION 2480 MHz (HOPPING OFFgehext plot.

<§§> RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -42.79 dB
Ref 10 dBm ALt 35 dB SWT 10 ms 3.533653846 MHz
10 Offset 0. dB Markgr 1 [T1]]
—4.96 dBm

2.47998(0000 GHz

iy

F-20

D1 -24.%6 dBm / \

-30
f/ A MU

40 oA
| oo J ./\J/ A

F-60

l--70

F-80

Fl

-90

Start 2.475 GHz 1.5 MHz/ Stop 2.49 GHz

Verdict: PASS

D DEKRA
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AT4 wireless, S.A.U. %
Parque Tecnolégico de Andalucia, @ D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espaia WireLess
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

3. LOW FREQUENCY SECTION (HOPPING ON). See nexitplo

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -44.89 dB
Ref 10 dBm Att 35 dB SWT 10 ms —2.380000000 MHz

10 Offset 0. dB Markgr 1 [T1|]
—4.25 dBm

2.402000000 GHz

A 4

(YAPAN

st

--20 f

D1 -24.25 dBm I

--30

J

--60

l--70

--80

Fl
-30

Center 2.3975 GHz 1.5 MHz/ Span 15 MHz

Verdict: PASS
4. HIGH FREQUENCY SECTION (HOPPING ON). See nexitpl

® RBW 100 kHz Delta 1 [T1 ]
VBW 300 kHz -43.71 dB

Ref 10 dBm Att 35 dB SWT 10 ms 4.058461538 MHz

10 Offset 0. dB Markgr 1 [T1]|]
-3.41 dBm
2.479980000 GHz

M it 8, ML,

P ' \\
-20

D1 -25.41 dBm

--30

\
k
I

R LT PR Y AT PR AN ) A TR

--60

--70

F-80

Fl
-90

Center 2.4825 GHz 1.5 MHz/ Span 15 MHz

Verdict: PASS

Measurement uncertainty (dB) <+0.66
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espaia
www.atdwireless.com - C.I.F. A29 507 456

Modulation: 8-DPSK

AT4@

WiReLESS

a DEKRA company

1. LOW FREQUENCY SECTION 2402 MHz (HOPPING OFF)eS®xt plot.

<§§> RBW 100 kHz Delta 1 [T1 ]
VBW 300 KkHz -43.03 dB
Ref 10 dBm Att 35 dB SWT 10 ms —-2.625961538 MHz
10 Offget 0. dB Markgr 1 [T1|]
-3.92 dBm
Lo ﬁ.40215 000 GHz
10 /JW\‘\

|

-20
D1 -23.$8 dBm

--30

.

F-40

\
\
b g

R PSR [TRTIN Y YR T WY

--60

l--70

-80

-390

Fl

Start 2.39 GHz 1.5 MHz/

Verdict: PASS

Stop 2.405 GHz

2. HIGH FREQUENCY SECTION 2480 MHz (HOPPING OFFgehext plot.

Ref 10 dBm Att 35 dB

RBW 100 kHz
VBW 300 kHz
SWT 10 ms

Delta

1 [Tl
-44.41 dB
3.671346154 MHz

10 Offget 0.8 dB

Marks

r 1 [T1])]
-9.03 dBm
2.47983(0000 GHz

1
T
- M,

-20

D1 -25.03 dBm f

I Sy

[,

MEpTzam

/

iAol
Vi RN bl
--60
70
--80
Fl
-90
Center 2.4825 GHz 1.5 MHz/ Span 15 MHz

Verdict: PASS

D DEKRA
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espaia
www.atdwireless.com - C.I.F. A29 507 456

AT

3. LOW FREQUENCY SECTION (HOPPING ON). See nexitplo

RBW 100 kHz

Verdict: PASS

Ref 10

dBm

Att

35 dB

VBW 300 kHz
SWT 10 ms

O,

WireLESS
a DEKRA company

Delta 1 [T1 ]
—-45.02 dB
—-2.210384615 MHz

10 Off

dB

Markgr 1 [T1|]
-3.91 dBm
L2.40200 000 GHz

--10

ROPANLI

/

-20

--30

D1 -23.

1 dBm

-40

--50

--60

l--70

--80

-30

Fl

Center 2.3975 GHz

1.5 MHz/

4. HIGH FREQUENCY SECTION (HOPPING ON). See nexitpl

@

Verdict: PASS

Ref 10

dBm

Att

35 dB

RBW 100 kHz
VBW 300 kHz
SWT 10 ms

Span 15 MHz

Delta 1 [T1 ]
-43.58 dB
3.370192308 MHz

10 Off

dB

Markgr 1 [T1]]
%.05 dBm

2.480160000 GHz

-0

WI%AWM "

--20

--30

D1 -25.1

5 dBm

[

F-40

--50

i

=
=

Aaafadanc b,
)

il oAt

—-60

--70

--80

-30

Fl

Center 2.4825 GHz

1.5 MHz/

Span 15 MHz

D DEKRA

Measurement uncertainty (dB)

<+0.66
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, “9) D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WineLess
www.at4wireless.com - C.L.F. A29 507 456 « DEKRA company

FCC Section 15.247 Subclause (d). Emission limitatis conducted (Transmitter)

SPECIFICATION

In any 100 kHz bandwidths outside the frequencydbarwhich the intentional radiator is operatirtgg tadio
frequency power that is produced by the intentioadiator shall be at least 20dB below that in6@ kHz
bandwidth within the band that contains the higlhesat| of the desired power.

RESULTS:

All peaks are more than 20 dB below the limit.

Modulation: GFSK

1. LOWEST CHANNEL (2402 MHz): 30 MHz-25 GHz (seexhelot).

2 Agilent

Ref 18 dBm #Atten 30 dB
#Peak

Start 30 MHz Stop 25.00 GHz
#Res BH 180 kHz #VBH 380 kHz Sweep 2.387 5 (8192 pts)

Note: The peak above the limit is the carrier fiemay.
Verdict: PASS

Report No: (NIE)
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WineLess
www.atdwireless.com - C.I.F. A29 507 456 « DEKRA company

2. MIDDLE CHANNEL (2441 MHz): 30 MHz-25 GHz (see xteplot).

3 Agilent

Ref 16 oBm #Atten 30 dB
#Peak

Start 30 MHz Stop 25,08 GHz
#Res BH 188 kHz #\BH 300 kHz Sweep 2.387 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.
Verdict: PASS

3. HIGH CHANNEL (2480 MHz): 30 MHz-25 GHz (see ngatot).

2 Agilent

Ref 18 dBm #Atten 30 dB
#Peak

33 FC
AR ‘
£Cf:

Start 30 MHz Stop 25.80 GHz
#Res BW 188 kHz #\BW 308 kHz Sweep 2,387 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.
Verdict: PASS

Measurement uncertainty (dB) <+2.03
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

Modulation: TI/4-DQPSK

AT4@

WireLESS
a DEKRA company

1. LOWEST CHANNEL (2402 MHz): 30 MHz-25 GHz (seexhelot).

3 Agilent

Ref 18 dBm #Atten 38 dB

#Peak

s Wﬂ“
£():

Start 30 MHz

#Res BW 189 kHz #YBH 368 kHz

Note: The peak above the limit is the carrier fiety.
Verdict: PASS

Stop 25.80 GHz
Sweep 2,387 5 (8192 pts)

2. MIDDLE CHANNEL (2441 MHz): 30 MHz-25 GHz (see xteplot).

¥ Agilent

Ref 1@ dBm #fAtten 30 dB

#Peak

33 FC
QHW
£t

Start 30 MHz

#Res BH 108 kHz #YBH 388 kHz

Note: The peak above the limit is the carrier fierty.
Verdict: PASS

Stop 25.88 GHz
Sweep 2387 5 (8192 pts)

D DEKRA
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AT4 wireless, S.A.U. {
Parque Tecnoldgico de Andalucia, @ D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Méalaga - Espafia WineLess
www.atdwireless.com - C.I.F. A29 507 456 « DEKRA company

3. HIGH CHANNEL (2480 MHz): 30 MHz-25 GHz (see ngatot).

- Agilent

Ref 18 dBm #Atten 3@ dB
#Peak

Start 30 MHz Stop 25,88 GHz
#Res BH 1600 kHz #\/BH 300 kHz Sweep 2.387 s (8192 prs)

Note: The peak above the limit is the carrier fierty.

Verdict: PASS

Measurement uncertainty (dB) <+2.03
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

Modulation: 8-DPSK

AT

e,

WireLESS
a DEKRA company

1. LOWEST CHANNEL (2402 MHz): 30 MHz-25 GHz (seexhelot).

= Agilent

Ref 18 dBm #Atten 30 dB

#Peak

AR | \
£
FTun

Start 30 MHz

#Res BH 100 kHz #4BH 300 kHz
Note: The peak above the limit is the carrier fiety.

Verdict: PASS

Stop 25.00 GHz
Sweep 2.387 5 (8192 pts)

2. MIDDLE CHANNEL (2441 MHz): 30 MHz-25 GHz (see xteplot).

#: Agilent

Ref 16 dBm #Atten 30 dB

#Peak

o |l -
ECf)

Start 30 MHz

#Res BH 108 kHz #YBH 300 kHz

Note: The peak above the limit is the carrier fierty.

Verdict: PASS

Stop 25.00 GHz
Sweep 2.387 5 (8192 pts)

D DEKRA
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AT4 wireless, S.A.U.

Parque Tecnoldgico de Andaluci
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
www.atdwireless.com - C.I.F. A29 507 456

a' AT4©@ B DEKRA

WireLESS
a DEKRA company

3. HIGH CHANNEL (2480 MHz): 30 MHz-25 GHz (see ngatot).

2 Agilent

Ref 16 dBm #Atten 30 dB

#Peak

W

Start 30 MHz Stop 25.00 GHz
#Res BH 108 kHz #\BH 300 kHz Sweep 2.387 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.

Verdict: PASS

Measurement uncertainty (dB) <+2.03
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AT4 wireless, S.A.U. %
Parque Tecnoldgico de Andalucia, ».‘9) D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espaia WireLESS
www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

FCC Section 15.247 Subclause (d). Emission limitatis radiated (Transmitter)
SPECIFICATION

Radiated emissions which fall in the restricteddsaas defined in §15.205(a), must also comply thighradiated
emission limits specified in §15.209(a) (see 815(2)):

Frequency Range | Field strength (uV/m Field strength Measurement
(MH2z) (dBuV/m) distance (m)
0.009-0.490 2400/F(kHz) - 300
0.490-1.705 24000/F(kHz) - 30
1.705 - 30.0 30 - 30
30 - 88 100 40 3
88 - 216 150 43.5 3
216 - 960 200 46 3
960 - 25000 500 54 3

The emission limits shown in the above table asetan measurements employing CISPR quasi-peagtoete
except for the frequency bands 9-90 kHz, 110-499 &ktd above 1000 MHz. Radiated emission limithésé
three bands are based on measurements employavgeage detector.

For average radiated emission measurements ab®2MBz, there is also a limit corresponding to Babove
the indicated values in the table is specified wineasuring with peak detector function.

RESULTS:

The situation and orientation was varied to find thaximum radiated emission. It was also rotate@f a@d the
antenna height was varied from 1 to 4 meters o the maximum radiated emission.

Measurements were made in both horizontal andce¢pianes of polarization.

All tests were performed in a semi-anechoic chanalber distance of 3 m for the frequency range 3QzMBI0O
MHz and at distance of 1m for the frequency ran@gHz-25 GHz.

The field strength is calculated by adding coracfiactor to the measured level from the spectraoalyaer. This
correction factor includes antenna factor, cabds lnd pre-amplifiers gain.
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AT4 wireless, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espaia

www.atdwireless.com - C.I.F. A29 507 456

Frequency range 30 MHz-1000 MHz.
Note: The spurious emissions below 1 GHz do noeddpon either the operating channel or the modurati

mode selected in the EUT.

Spurious signals closest to the limit

AT

O,

WireLESS

a DEKRA company

D DE

KRA

Spurious frequency Polarization Detector Emission Level Measurement

(MH2) (dBuV/m) Uncertainty (dB
203.8563 \% QuasiPeak 35.21 +3.88
211.3900 V QuasiPeak 30.37 +3.88
383.9853 H QuasiPeak 34.29 +3.88
415.5427 H QuasiPeak 32.74 +3.88
447.9407 H QuasiPeak 32.45 +3.88
479.9830 \% QuasiPeak 32.22 + 3.88

Frequency range 1 GHz-25 GHz

The results in the next tables show the maximumsomed levels in the 1-25 GHz range including thetrieted
bands 2.31-2.39 GHz and 2.4835-2.5 GHz (see netg)pl

Modulation: GFSK

1. CHANNEL: LOWEST (2402 MHz).

Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBuV/m) Uncertainty (dB
1.601767 H Peak 47.02 +3.05
3.145250 Vv Peak 53.53 +4.87
4.804250 Vv Peak 44.88 +4.87
7.206250 H Peak 45.25 +4.87
2. CHANNEL: MIDDLE (2441 MHz).
Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBpV/m) Uncertainty (dB
1.627833 H Peak 46.83 +3.05
3.145750 vV Peak 53.30 +4.87
4.881750 vV Peak 39.51 +4.87
6.291250 V Peak 44.57 +4.87
7.322750 V Peak 44.23 +4.87
Report No: (NIE)
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AT4 wireless, S.A.U. %
Parque Tecnolégico de Andalucia, @ D E K RA
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www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

3. CHANNEL: HIGHEST (2480 MHz).

Spurious frequency Polarization Detector Emission Level Measurement

(GHz) (dBuV/m) Uncertainty (dB
1.653767 H Peak 46.95 +3.05
2.483580 Y% Peak 4975 +3.05
3.145750 Vv Peak 53.33 +4.87
4.960250 Vv Peak 38.85 +4.87
6.291250 Vv Peak 44.47 +4.87
7.439750 Vv Peak 42 67 +4.87

Verdict: PASS
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AT4©

a DEKRA company

D DEKRA

Modulation:I1/4-DQPSK

1. CHANNEL: LOWEST (2402 MHz).

Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBpV/m) Uncertainty (dB
1.602033 H Peak 47.22 + 3.05
3.145750 Peak 53.47 +4.87
4.804250 Peak 38.49 +4.87
6.291250 vV Peak 43.92 +4.87
2. CHANNEL: MIDDLE (2441 MHz).
Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBpV/m) Uncertainty (dB
1.628033 H Peak 46.40 + 3.05
3.145750 Vv Peak 53.42 + 4.87
6.291250 Vv Peak 44.24 + 4.87
3. CHANNEL: HIGHEST (2480 MHz).
Spurious frequency Polarization Detector Emission Level Measurement
(GHz) (dBpV/m) Uncertainty (dB
1.654033 H Peak 47.00 + 3.05
2.483553 Vv Peak 50.34 + 3.05
3.145750 Vv Peak 53.23 +4.87
6.291250 Vv Peak 41.05 +4.87

Verdict: PASS
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e A74@ > DEKRA

Modulation: 8-DPSK

1. CHANNEL: LOWEST (2402 MHz).

Spurious frequency Polarization Detector Emission Level Measurement

(GHz) (dBpV/m) Uncertainty (dB
1.602167 H Peak 46.59 +3.05
3.145750 Vv Peak 53.15 +4.87
4.804250 Vv Peak 38.15 +4.87
6.291250 Vv Peak 44.35 +4.87

2. CHANNEL: MIDDLE (2441 MHz).

Spurious frequency Polarization Detector Emission Level Measurement

(GHz) (dBuV/m) Uncertainty (dB
1.627833 H Peak 45.87 + 3.05
3.145750 Vv Peak 53.26 +4.87
6.291250 Vv Peak 43.81 +4.87

3. CHANNEL: HIGHEST (2480 MHz).

Spurious frequency Polarization Detector Emission Level Measurement

(GHz) (dBuV/m) Uncertainty (dB
1.654167 H Peak 46.92 +3.05
2.483578 vV Peak 50.19 +3.05
3.145750 vV Peak 53.40 +4.87
6.291250 vV Peak 44.56 +4.87

Verdict: PASS
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FREQUENCY RANGE 30 MHz-1000 MHz.

AT4@

WiReLESS
a DEKRA company

RBW 100 kHz
VBW 300 kHz

D DEKRA

Ref 70 dBuv/m Att 0 dB SWT 125 ms
70
~c0
—
F50
—

];I?CC 5
4

| l' |

N

=30

Fz0

F-10

F—20

-30

Start 30 MHzZ

97 MHz/

(This plot is valid for all three channels andrathdulation modes).

Stop 1 GHz
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FREQUENCY RANGE 1 GHz to 3 GHz.

Modulation: GFSK

CHANNEL: Lowest (2402 MHz).

Multiview Spectrum

Ref Level 80.00 dBuv/m
ALt 0dB SWT 1s
TOF

1 Frequency Sweep

AT4@

WiReLESS

a DEKRA company

RBW 1 MHz
VBW 3 MHz

Mode Auto Sweep

H1 74.000 dBpv/m

70 dBpv/m

60 dBpv/m

Hz2 54.000

dBpv/m

S0 dBpv/m

i
30 dBuv/m

20 dBpv/m

10 dBpsfm:

0 depvim

-10 dBpvim

1.0 GHz

30000 pts

200.0 MHz/

Note: The peak shown in the plot above the lingtéhe carrier frequency.

CHANNEL: Middle (2441 MHz).

Multiview Spectrum
Ref Level 80.00 dBuv/m

TOF

1 Frequency Sweep

Att 0dB = SWT 1s

3.0 GHz

RBW 1 MHz
VBW 3 MHz

Mode A&uto Sweep

H1 74,000 dBpv/m

70 dBpw/m

60 dBpv/m

H2 54.000

dBpv/m

S0 dBpv/m

20 depw/m

10 dBpsfm

0 deps/fm

-10 depv/m

1.0 GHz

30000 pts

200.0 MHz/

Note: The peak shown in the plot above the lingsitde carrier frequency.

3.0 GHz
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WiReLESS

AT4©@ B DEKRA

a DEKRA company

CHANNEL.: Highest (2480 MHz).

MultiView

ALt
TOF

Spectrum

Ref Level 80.00 dBuv/m

0dB = SWT 1s

1 Frequency Sweep

RBW 1 MHz
VBW 3 MHz Mode Auto Sweep

H1 74.000 depfr

70 depv/m

80 depv/m

HZ 54.000

AR

50 dBp!

0 dB P m

20 depv/m

10 dBpvim

0 depfm

-10 dBpv/m

1.0 GHz

30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak shown in the plot above the lingtéhe carrier frequency.

Modulation: I1/4-DQPSK

CHANNEL: Lowest (2402 MHz).

MultiView

Att
TDF

Spectrum

Ref Level 20.00 dBuvy/m

0dB & SWT 1=

1 Frequency Sweep

RBW 1 MHz
VBW 3 MHz Mode Auto Sweep

H1 74.000 dBpv/riv

70 depvim

60 dBpim

H2 54,000

dBpme

50 dBpvfm

MWWW

30 dBEpvim

20 depvim

10 dBpvim

0 dBpv/m:

-10 dBpv/m

1.0 GHz

30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak shown in the plot above the lingtéhe carrier frequency.
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CHANNEL: Middle (2441 MHz).

MultiView Spectrum

Ref Level 20.00 dBpv/m RBW 1 MHz
Att 0dB &= SWT 15 & VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

fH1 74.000 dBpv/m

70 dBpv/m

60 dBpv/m

H2 94.000 dBpw/m

50 dBpvm

P T e s

Ly
0 dEph/m

20 dBpvim

10 dBpvm

0 dBpvfm:

-10 dBp/m

1.0 GHz 30000 pts 200.0 MHz/

Note: The peak shown in the plot above the linsitde carrier frequency.

CHANNEL.: Highest (2480 MHz).

3.0 GHz

MultiView Spectrum

Ref Level 20.00 dBuv/m RBW 1 MHz

Att 0dB ® SWT 1s @ VBW 3MHz Mode Auto Sweep
TOF
1 Frequency Sweep

H1 74.000 dBpss/m
70 depyim
60 dB
H2 54.000 dBpis/m
50 depv/m

P L O B s et

20 dB P

20 dB s/

10 dB s/

0 dBpv/m

-10 dBpfm

1.0 GHz 30000 pts 200.0 MHz/

Note: The peak shown in the plot above the lingtéhe carrier frequency.

3.0GHz
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AT4@

WiReLESS

a DEKRA company

Modulation: 8-DPSK

CHANNEL: Lowest (2402 MHZz).

Multiview Spectrum D
Ref Level 80.00 dBuv/m RBW 1 MHz

Att O0dB & SWT 1= & VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

H1 74.000 dBpv/m

70 dBpvm:

60 dBpv/m

H2 54000 dBpW/m

S50 dBpvm:

7

20 dBpv/m

10 dBpv/m:

0 depv/m

-10 depv/m

1.0 GHz 30000 pts 200.0 MHz/ 3.0GHz

Note: The peak shown in the plot above the lingsitde carrier frequency.

CHANNEL: Middle (2441 MHz).

Multiview Spectrum D
Ref Level 80.00 dBuv/m RBW 1 MHz

Att 0dB & SWT 1= & VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

70 dBpvim

H1 74.000 dBpv/r

60 dBpvim

S50 dBprm:

HZ 54.000

de e

O T T T PO eseaaacaa s

Ll L

20 dBpvim

10 dBpv/m

0 dBpv/m

-10 dBpsfm

1.0 GHz

Note: The peak shown in the plot above the lingtéhe carrier frequency.

30000 pts

200.0 MHz/

3.0 GHz
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CHANNEL.: Highest (2480 MHz).

Multiview Spectrum

Ref Level 80.00 dBpv/m RBW 1 MHz

Att Ode & SWT 1= & VBW 3MHz Mode Auto Sweep
TOF

1 Frequency Sweep

HL 74.000 dBpvim

70 dBpv/m

60 dBpv/m

HZ 54,000 dBpv/m

50 dBpv/m:

O Y O P PO S e s amasces S

e

20 dBpv/m

10 dBpv/m

0 dBpv/m

-10 dBps/m

1.0 GHz 30000 pts 200.0 MHz/

Note: The peak shown in the plot above the lingsitde carrier frequency.

3.0 GHz
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aT4 2

WireLess

FREQUENCY RANGE 3 GHz to 18 GHz.

Modulation:

GESK

CHANNEL: Lowest (2402 MHz).

MultiView

Ref Level 30.00 dBLv/m
Attt
TOF

Spectrum

RBW 1 MHz

0dBE = SWT 1s » VBW 3 MHz Mode Auto Sweep

1 Frequency Sweep

HL 74.000 dBpvim

70 dBpvm:

60 dBpsm

H2 54.000 depv/mi

S0 dBpvim

40 dBpvim

OIS L,

20 dBpvm

10 dBpvim

0 depvim

-10 dBpyim

3.0GHz

CHANNEL:

MultiView

Ref Level 80.00 dBuv/m
Att
TOF

30000 pts 1.5 GHz/

Middle (2441 MHz).

Spectrum

18.0 GHz

RBW 1 MHz

0dB = SWT 1= & VBW 3MHz Mode Auto Sweep

1 Frequency Sweep

H1 74.000 dBpv/m

70 dBpvim

60 dBpm

H2 54.000 dBpv/m

S0 dBpv/m

e s
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U ARV
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CHANNEL.: Highest (2480 MHz).

A

a [

O

WiReLESS

\ company

MultiView Spectrum 1
Ref Level 80.00 dBpa/m RBW 1 MHz
ALt 0dB & SWT 1= & VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep
H1 74.000 dBpym
70 depv/m
60 dBpvm:
H2 54.000 depvym e
S0 depw/m n . e—— L ol
1 dewvim L il T %"'
iyl g
| Aoy M
RN/ m !
0 dB i
10 dBpvmin
0 depvfm:
-10 dBpvw/m
3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz
Modulation:11/4-DQPSK
CHANNEL: Lowest (2402 MHZz).
MultiView Spectrum D
Ref Level 80.00 dBpv/m RBW 1 MHz
Att 0de & SWT 1= & VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep
H1 74.000 depv/m
70 dBpngm
60 dBpvfm
HZ 54.000 depym i Gy
90 depvim T =
40 dBpvf M =
BRI m | W
2l dBpS
10 dBpdfm
0 dBpvfm
-10 dBpim
3.0 GHz 30000 pts 1.5 GHz/ 18.0 GHz
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CHANNEL: Middle (2441 MHz).

MultiView Spectrum

WiReLESS

AT4@

Ref Level 20.00 dBpv/m
Att 0de SWT 1s
TOF

REBW 1 MHz

1 Frequency Sweep

¥BW 3 MHz Mode Auto Sweep
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MultiView Spectrum
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Modulation: 8-DPSK
CHANNEL: Lowest (2402 MHZz).

MultiView Spectrum

O

WiReLESS

A D DEKRA

a DE

\ company

RBW 1 MHz
VYBW 3 MHz

Ref Level 20.00 dBLv/m
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TDF

0dB & SWT 15

1 Frequency Sweep
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30000 pts 1.5 GHz/ 18.0 GHz

MultiView Spectrum
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CHANNEL.: Highest (2480 MHz).

MultiView Spectrum
Ref Level 20.00 dBpv/m RBW 1 MHz
Att Ode & SWT 15 @ ¥YBW 3 MHz Mode Auto Sweep

TDF

1 Frequency Sweep

H1 74.000 depy//m

70 dBpm

60 dBphm

H2 54,000 depv/m
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10 dBpvim
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FREQUENCY RANGE 18 GHz to 26 GHz.

MultiView | Spectrum

Ref Level 20.00 dBpv/m & RBW 1 MHz
Att 0de ® SWT 15 ® VWBW S MHz Mode Auto Sweep
TOF

1 Frequency Sweep

H1 74,000 dBpv/m
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(This plot is valid for all three channels andrathdulation modes).
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aT4 2

WireLess

FREQUENCY RANGE 2.31 GHz to 2.39 GHz. (RESTRICTED B\ND)

CHANNEL: Lowest
Modulation: GFSK

MultiView
Ref Level 80.00 dBLYv/m
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Modulation:

8-DPSK

( MultiView

Spectrum 1
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D DEKRA

R

www.atdwireless.com - C.I.F. A29 507 456 a DEKRA company

Modulation:I1/4-DQPSK

Spectrum D

MultiView
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CHANNEL: Highest
Modulation: GFSK

MultivView Spectrum
Ref Level 80.00 dBuv/m
ALt 0 dB SWT L s

TOF

1 Frequency Sweep
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Modulation:

MultiView
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FREQUENCY RANGE 2.4835 GHz to 2.5 GHz. (RESTRICTEDBAND)
CHANNEL: Lowest

Modulation: GFSK

( MultiView Spectrum 1 D
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